
 # 404682-1 

    
  

 

 Round Bale Wrapper
590HS

 

  

 Operator’s Manual
2021





 
 
 

1

For safe and proper functioning please: 
 

1. Read the manual. 
 
2. Follow the safety instructions. 
 
3. Follow the start-up steps given on the last page 

of your manual. 
 

4. In case of sale or transfer, give this manual to 
the new owner. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The illustrations in this manual are presented for your reference according to the latest 
information available at the moment of printing. ANDERSON GROUP reserves the right to 
modify its machines without advance notice. 



 
 
 

2

Table of Contents 
 

1 Anderson limited warranty ...................................................................................... 4 
2 Safety ...................................................................................................................... 7 

Safe Operators ....................................................................................................... 7 
Danger Zone.......................................................................................................... 7 
Secure Attachment to the Tractor ........................................................................... 7 
Dangerous Situations ............................................................................................. 7 
Prevention ............................................................................................................. 7 
Safe Maintenance and Repair .................................................................................. 7 
Hydraulic Oil .......................................................................................................... 7 
Travelling Safely on Public Roads ............................................................................ 8 

3 General Characteristics and Specifications ............................................................. 9 
General Specifications .......................................................................................... 10 

4 Adjustment Procedures ......................................................................................... 11 
Verifications Before Each Use ................................................................................ 11 
Installing the Plastic Film Roll ............................................................................... 11 
Testing the Plastic Film Stretcher .......................................................................... 12 
Adjusting the Two Support Rollers ........................................................................ 12 
Adjusting the Plastic Film Cutter ............................................................................ 13 

5 Maintenance Procedures ....................................................................................... 16 
Maintenance ........................................................................................................ 16 
Grease Gun Lubrication ........................................................................................ 16 
Other Lubrication Points ....................................................................................... 20 
Cleaning and Other Maintenance .......................................................................... 21 
Storage ............................................................................................................... 21 

6 Troubleshooting: Problems and Solutions ............................................................. 22 
 
 

 



 
 
 

3

How to Reach Us 
 
 
 
When you contact us, always provide us with the following information: 
- Your name, address, and telephone number; 
- Product model and serial number; 
- Purchase date and invoice number; 
- Dealer name, address, and telephone number and salesperson name; 
- Precise and detailed description of your problem. 
 
 

Address: ANDERSON GROUP 
5125 de la Plaisance 
Chesterville (Québec) 
CANADA G0P 1J0 

Email Service: service@grpanderson.com 
Fax Service:  1-819-382-2218 

Website: www.grpandersoncom 
 
 
 
 



 
 
 

4

 
 
 

1 Anderson limited warranty 
 

• The one-year warranty period begins on the date that the new equipment is sold to 
the customer.  If your equipment is used for commercial or rental purposes, this 
warranty will only be valid for a period of 1 year or a maximum of 5000 bales for 
trailers, individual bale wrappers, and inline wrappers. 
 

• If during the year following the purchase of a new machine, your Anderson 
equipment fails to function properly due to defective design, materials, 
manufacturing, or assembly, our company will repair your equipment free of charge. 
 

• Keep your original invoice or a photocopy.  Please refer to your invoice whenever you 
order parts, have questions about the operating procedures of your machine, or for 
any questions you may have concerning your warranty. 
 

• Replacement or repair of equipment parts must be performed by an authorized 
Anderson dealer.  This includes parts and labour only.  All work must be 
preauthorized by the Anderson customer service department.   
  

• The customer will be responsible for transporting the equipment to / from the 
authorized dealer. 
 

• The dealer will describe the terms of this warranty to the customer before the retail 
sale and will record the date of purchase, the serial number, and the equipment 
description.   
 

• To have equipment repaired under the warranty; the customer must advise his dealer 
as soon as possible of the problem and request that the repairs be made according to 
the terms of the applicable warranty. 
 

• Understanding that it is our desire to always improve on our products, our company 
reserves the right to modify its machines, their characteristics, and their parts at any 
time without advance notice or obligation. 
 

• In no event will Anderson be liable for any incidental or consequential damages or 
injuries, including but not limited to loss of profits, rental of substitute equipment, or 
other commercial or personal loss or damages arising as a result of a fundamental 
breach or breach of a fundamental term. 
 
Notwithstanding the foregoing 



 
 
 

5

 
Group Anderson Inc. 

 
Warranty Policies, Procedures, & Provisions Summary 

 
Purpose of Warranty: 
The fundamental responsibility of warranty is to correct defects in material and workmanship of 
the products sold by Group Anderson Inc. (hereafter called ‘’Anderson’’).  This outline is 
intended to assist you in awareness of Anderson’s Warranty Policies and to assure that you 
obtain the best service possible for your Anderson machine. 

• Warranty is limited to 1-year (12months).  This specified period begins on the date 
the new equipment is sold to the customer. 

• Warranty is non-transferable in the event of resale unless the resale is through an 
authorized Anderson dealer. 

Warranty Exemptions: 
• Your warranty may be voided if Anderson determines that the equipment has been 

subjected to bad treatment or negligence, has been used inappropriately, has not 
received necessary maintenance, not been appropriately protected during storage, 
damaged by vandalism, bad weather, natural elements, collision, or an accident. 

• The warranty is void if your equipment has been modified in any way without 
Anderson express authorization. 

• The warranty does not cover towing expenses or service calls. 
• No warranty is extended to regular service items such as fluids, paint, tires. 
• Certain parts, such as the Honda engine and battery are covered under warranties 

from their respective manufacturers.  Details on these warranties can be obtained 
from your dealer. 

• Warranty does not cover damage caused by harsh weather conditions or unstable 
ground conditions.  Such as frozen parts on the equipment or performance issues on 
inadequate terrain. 

• No warranty is issued for performance issues.  Including downtime and capacity 
issues.   

No Dealer Warranty: 
• Except for conditions or warranties which may not be excluded by law, the selling 

dealer makes no warranty of its own on any item warranted by Anderson Group 
unless it delivers to the purchaser a separate written warranty document specifically 
warranting the item.  The selling dealer has no authority to make any representation 
or promise on behalf of Anderson or to modify the terms or limitations of this 
warranty in any way. 



 
 
 

6

 
Anderson’s Responsibilities: 

• In the event that parts must be shipped from Anderson, freight will be paid by 
Anderson and will be shipped by the most economical means to arrive in the shortest 
possible time.  Air, Next Day Air, Priority and other special shipment methods 
requested by the Dealer will be at the Customer’s expense.    

 
ANDERSON GROUP 
5125 de la Plaisance 
Chesterville (Québec) 
CANADA G0P 1J0 
PH: (819) 382-2952 
EMAIL: service@grpanderson.com 

  



 
 
 

7

 
2  Safety 
 
Your ANDERSON bale wrapper was designed to reduce to a minimum the risks to the operator. 
However, it must be used only for the work it was designed for. Additionally, since it includes a 
powerful hydraulic system, moving metal parts, and a gasoline engine and all these elements 
can cause serious injury to humans or animals, it is strongly recommended to read and to 
closely adhere to the following guidelines. 

Safe Operators 
Be familiar with operating procedures before using your ANDERSON bale wrapper. Also insist 
that these directions be followed by all who use your bale wrapper. Make sure that your 
operators know the emergency telephone numbers and the location of your first aid kit. Only 
allow the bale wrapper to be used by responsible people who have been fully trained in its safe 
operation. 

Danger Zone 
Do not allow yourself to be disturbed during the installation or the operation of the machine. As 
an operator, you must be the only person to move about the machine within a security zone of 
5 metres (16 feet) diameter. Keep all other people, especially children, away from the site, as 
well as domestic animals.  

Secure Attachment to the Tractor 
The machine must be properly attached to the fixed drawbar of the tractor so that the bale 
wrapper is positioned as high as possible. To increase the stability of the bale wrapper, choose 
a flat and level ground and use the stabilizers, if you have that option.  

Dangerous Situations 
Pay attention to the stickers and the warning labels that appear on your machine. Know how to 
make an emergency stop. Before starting the engine, make sure that all controls are in neutral 
position. It is always dangerous to stand on the machine. Keep fingers, hands, and feet away 
from moving parts: chains, gears, etc. 

Prevention 
The clothes that you wear as an operator must be safe. Avoid wide sleeves and pants, scarves, 
and shirt or coat sleeves that could become stuck in the moving parts of the machine. 
Additionally, wear adequate hearing protection to reduce the danger of hearing loss due to 
continued exposure to the noise of the bale wrapper. Also use an approved mask in dusty 
conditions. If you work in the evening or at night, make sure that you have sufficient lighting to 
work safely. Have a working fire extinguisher within arm’s reach. Keep the protective shields 
and other security devices in place and never use your bale wrapper if they have been removed 
or damaged. 

Safe Maintenance and Repair 
Stop the engine and remove the switch key (from the tractor and/or from the hydraulic unit) 
before performing maintenance, adjustments, or repairs. Release the oil pressure before 
moving beneath certain hydraulically lifted parts and be aware of the blade of the plastic film 
cutter. Replace all defective or worn out parts. We recommend you use original or approved 
parts in order to protect your warranty and to obtain optimal performance from your machine. 

Hydraulic Oil  
Any leak of pressurized oil can cause serious injuries. Do not use your hands to locate a leak, 
but rather an object such as a piece of cardboard. Stop the engine and release the pressure 



 
 
 

8

before disconnecting or reconnecting the lines. Firmly tighten all connections before restarting 
the engine or reapplying hydraulic pressure. 
 

 
WARNING ! 

 
Any hydraulic fluid that makes contact on or underneath the skin must be 
removed within hours by a doctor familiar with this type of injury. Without 
intervention, very serious problems may result. 

 

Travelling Safely on Public Roads 
If you travel on public roads, you are responsible for respecting the identification and lighting 
regulations of your region. We recommend that you always attach a security chain to the hitch 
point between the machine and your tractor and that you lock the coupling link with a pin. 
 
Also attach the turntable’s (Figure 2.1) L-shaped latch (1). Rotate the table as needed so that 
the latch faces the notch (2) at the front of the frame. Remove the latch pin. Slide the latch 
toward the notch and insert the latch shaft. Place the pin in the hole of the notch. 
 
 

 
Figure 2.1 Attaching the turntable 

 
 
 
 

1
2 



 
 
 

9

3 General Characteristics and Specifications 
 
Congratulations! You are now the owner of an ANDERSON bale wrapper, a high-quality 
machine designed for the separate storage of round bales of up to 5 feet (1.5m) in diameter. 
This agricultural machine is carefully manufactured by our company to give you many years of 
reliable performance. 
 

 
 

Figure 3.1 Components of the wrapper 
 

Components # 

Jack with side crank 1 
Film cutter 2 
Manual controls 3 
Computer 4 
26 x 12 x 12 Tires (8 plies) 5 
Roller support 6 
Tongue 7 
Turntable  8 
Tilting table 9 
Plastic film stretcher 10 
Loading arm 11 
Unloading platform (3 positions) 12 

Optional Components # 

2nd stretcher 13 



 
 
 

10

General Specifications 

 
Figure 3.2  Exterior dimensions  

 

Dimensions and weight 

Lenght (A) 238 in (6,05m) 

Wigth (B) 98 in (2,49m) 

Height (C) 104 in (2,64m) 

Total weight 3700 lbs (1678 kg) 

 
 



 
 
 

11

4 Adjustment Procedures 
 
Verifications Before Each Use 
Check the level hydraulic oil in the tank of your unit. Check the oil level in the Honda engine, if 
applicable, as well as the need for fuel. Open the fuel valve and check the engine air filter. If 
necessary, lubricate the machine well after each day of use. Every day, check the cleanliness of 
the plastic film stretcher rollers. Clean them as necessary with penetrating oil, rubbing alcohol, 
or paint thinner. 
 
At start-up, your bale wrapper must be placed in the most horizontal position possible. Detach 
the turntable’s L-shaped latch (Figure 2.1). If you have the stabilizer option, start the machine 
and pull the 2 levers of the control to put them in place If the film roll is in place, check if the 
edge of the plastic is properly held by the clamp of the film cutter. If not, tighten the clamp 
around the plastic film by pulling the lever  

Installing the Plastic Film Roll 
When the film roll is empty, remove the spool by pushing it upward to compress the retaining 
spring of the upper support (Figure 4.1). Install the new roll in the same manner. 
 

 
Figure 4.1  Installing the film roll 

 



 
 
 

12

Follow the diagram (Figure 4.2) to unroll the start of the film between the rubber roller and an 
aluminium roller, then around the other aluminium roller. Open the film cutter with the lever 
and place it at the edge of the film. Close the clamp of the film cutter to hold it in place.  

 
Figure 4.2 Direction of film unwinding 

 
WARNING ! 

 
Avoid leaving the plastic film rolls in the sun for a long period of time before 
using them. Prolonged sun exposure can cause the film to break or 
deteriorate during wrapping.   

Testing the Plastic Film Stretcher 
To check the effectiveness of your system, draw a 10-inch (25 cm) horizontal line on your 
plastic film roll with a felt-tip pen. Turn the table about one revolution and stop. Once the line 
has passed the aluminium rollers, measure it on the bale. If it has stretched up to a length of 
approximately 16.5 inches (41 cm), this means that your film stretcher is working properly. If 
the film does not stretch properly, check the gears of the film stretcher, and if the plastic film 
roll and the free roller turn freely, clean the aluminium rollers. 

Adjusting the Two Support Rollers 
These two conically shaped support rollers are made of rigid plastic and are placed on each end 
of the table between the feed rollers to hold your bale in place. In the factory, they are placed 
48 inches (1.2 m) apart to hold bales of 48 inches (1.2 m) in width. Move them together or 
apart as necessary according to the average width of your bales by removing the pins beneath 
the table and changing their position. The support rollers can hold bales up to 60 inches (1.5 
m) in width (Figure 4.3). 

 
Figure 4.3  Adjusting the support rollers 



 
 
 

13

Adjusting the Plastic Film Cutter 
First check the condition of the stainless steel blade (1) in the diagram of (Figure 4.4) and 
change it as necessary. 
 

 
Figure 4.4 Plastic film cutter blade 

 
Additionally, by pushing the plastic in the direction of the blade, the fingers normally push the 
rubber stopper to the adjustment bolt in the back. Conversely, a spring provides tension from 
the stopper toward the fingers in order to hold onto the end of the plastic for the next bale. 
This bolt and this spring can be adjusted as necessary. 
 
Bale Unloading Platform 
 

 
Figure 4.5 Bale unloading platform D3 

 
This equipment makes it possible to bring the bales to a vertical position and set them down on 
the flat side.  
 

 1

5 

4

2 

1

3



 
 
 

14

Additionally, this unloading platform makes it possible to turn bales on one side or the other 
according to the preference of the user. To make this change, the operator need only place the 
barrier (6) on top of the platform, the foot (4), the support roller (1), and the retaining bar (5) 
on the other side of the unloading platform. The same attachment points are situated on each 
side of the platform to facilitate the change.  

 

 
WARNING ! 

 

 

For transport, it is necessary to manually retract the retaining bar (2) 
(Erreur ! Source du renvoi introuvable.). 
 

 
 
With the unloading platform, it is possible to gently discharge bales on the cylindrical side 
(without rotation). The operator need only raise the foot, remove the support roller (1), and 
ensure that the 2 platform barriers are installed to limit movement.  
 
 
Charging the accumulator 
 
When the unloading platform does not go back to its position, you must correct the pressure in 
the accumulator to a pressure ranging from 1000 to 1200 lbs. A too low pressure will not lift 
the unloading platform to its position and a too high pressure will not allow the bale to dump 
from the unloading platform. 
 

1. Remove the handle (1) 
2. Turn the lock washer (2) to enable the handle to turn and open the ball valve (4). 
3. Replace the handle (1). 
4. Connect a hydraulic pump at the male quick connect (3). 
5. Open the ball vale (4). The unloading platform will go down. 
6. Put hydraulic oil to achieve a pressure of 1000 lbs. Press on the unloading platform 

for to verify if he goes back to its position and adjust the pressure as required. 
7. Close the ball valve (4). 
8. Remove the handle (1). 
9. Turn the lock washer (2) that it’s lock the handle. 
10. Replace the handle (1). 

 



 
 
 

15

 
Figure 4.6 Accumulator of the unloading arm 

 
If using a tractor for this procedure we recommend that you put a relief valve between the 
wrapper and the tractor.  This way you can fully open the oil from the tractor and regulate it 
with the relief valve. 

1

2

3

4



 
 
 

16

5 Maintenance Procedures 
Maintenance 
 

 
Warning ! 

Before performing any maintenance operations on your machine, ensure that 
you are following the security precautions laid out in the safe maintenance and 
repair section: stop the engine (of the tractor or the unit), turn off the 
receiver, release hydraulic pressure, etc. 
 

Grease Gun Lubrication 
Your ANDERSON bale wrapper must be lubricated with a grease gun in the places indicated by 
the sticker (Figure 5.1). 
 

 
Figure 5.1 Grease gun lubrication 

 
Note: The use of synthetic grease is highly recommended 
 

Greasing Frequency 

Frequency Greasing (number of grease cups) 

Every 200 bales 

Pivot of plastic film roll support (1) 
Central axle of turntable (1 on the top) 
Pivots of tilting table (2) 
Axles of the tilting cylinder (2) 
Axles of the unloading platform cylinder (2)* 
Pivot of the unloading arm (2)* 
Axles of the unloading arm cylinder (2)* 
Pivot of the unloading platform (4)* 

Every 1000 bales Bearings of the two feed rollers of the belts (1 on each end, 
total of 4) 

 

Pivot of plastic 
film roll support 

(1) 
 

 

 
 

 
 



 
 
 

17

Central axle of 
turntable (1 on 

the top) 
 

 

 
 

Pivots of tilting 
table (2)* 

 

 

 
 

 
 
 
 

Axles of the 
tilting cylinder 

(2) 
 
 
 
 
 
 
 

 

 
 

 
 
 
 
 
 



 
 
 

18

 
 

Axles of the 
unloading 

platform cylinder 
(2)* 

 

 
 

Pivot of the 
unloading arm 

(2)* 
 

 

 
 

Axles of the 
unloading arm 
cylinder (2)* 

 

 
 



 
 
 

19

Pivot of the 
unloading 

platform (4)* 

 

 
 

 
Bearings of the 
two feed rollers 
of the belts (1 
on each end, 

total of 4) 

 

 
 

 
 



 
 
 

20

Other Lubrication Points 
The power transmission chains and other moving parts of the machine must be oiled or 
greased regularly or every 50 hours. This also applies to the 2 toothed wheels of the plastic film 
stretcher.  
 

 
Figure 5.2  Other lubrication 1 

 

 
Figure 5.3  Other lubrication 2 (through the hole in the guard) 

 
 
 

 
 
 
 

 
 



 
 
 

21

Cleaning and Other Maintenance 
Pay particular attention to the cleanliness of the plastic film cutter system. An accumulation of 
debris (hay, dust, string, etc.) can reduce its functionality. Regularly check the cutting condition 
of the blade. 
 
Always keep the rollers and the gears of the plastic film stretcher free of all residue to prevent 
these parts from jamming, breaking, or tearing the plastic film. As necessary, wash the 
aluminium rollers with rubbing alcohol, penetrating oil, or paint thinner. 
 
Also remove the hay that can get stuck in the axles and gears of the machine to not place 
needless strain on the hydraulic motor. 
 
 

Storage 
To unhitch the machine, follow these steps: 

 
 

 
Warning ! 

 
During unhitching operations, the operator is the only person authorized 
to be near the machine. 
 
Before lowering the tractor to remove the hydraulic connections, and 
the electric cables, the operator must ensure that the machine is fully on 
the ground and stable. S/he must also engage the hand brake, turn off 
the tractor, and remove the key from the ignition switch. 

 
- Secure the machine in a stable location.  
- Use chocks to prevent the machine from moving while being unhitched from the tractor. 
- Disconnect the hydraulic connections from the tractor. 
- Disconnect the power cables. 
- Remove the fixing pin and the security chain to rotate the jack. 
- Replace the fixing pin and the security chain. 
- Lift the pole with the jack. 
- Remove the fixing pin and the security chain. 

 
Warning ! 

 
Ensure that you have released the hydraulic pressure from the tractor’s 
system to make disconnection and future reconnection easier. 

 
 

It is preferable to keep the machine in a dry, covered place so that it will be in good condition 
when it is used again. 



 
 
 

22

6 Troubleshooting: Problems and Solutions 
Before calling a technician, examine your machine and consult the table below to find a 
solution. Attempt to isolate the problem to find out if it is a hydraulic or electrical problem by 
using the manual functions on the hydraulic valve. If you are still not able to solve the problem 
yourself, ask for help from the customer service department of your agricultural dealer. 
 
If you think that it an electronic failure, refer to the Computer for single wrapper operator’s 
manual. 
 
 

Problems Possible Causes Solutions 

1. Table 
alignment 
cannot be 
performed. 

The battery is too weak Make sure you have 12 V by recharging or changing the 
battery. 

2. The 
turntable does 
not turn or 
turns slowly. 

The hydraulic oil level is 
too low. Loss or lack of 
oil. 

Check for oil leaks and breaks. Retighten or repair as 
necessary. Add hydraulic oil to the tank. 

Check if you still have 12 
V. Recharge or change the battery. 

3. The plastic 
film wrapping 
is 
unsatisfactory. 

The plastic film breaks, 
develops holes, or tears 
during wrapping. 

Check if the roll installed was damaged to begin with and 
replace it if necessary. 

Check if hay or something else is inhibiting or blocking the 
plastic film stretcher. Remove the object and clean the film 
stretcher. Check if all the rollers are turning freely. 

The film is too soft because is has been in the sun for too 
long before being used. Install a cooler roll. 

The plastic film is not 
tight enough on the bale. 

Check if the plastic film roll is properly installed. 

Check if the parts of the plastic film stretcher are in good 
condition and turn freely. Repair as needed. 

4. The plastic 
film cutter 
does not work 
well. 

The plastic film cutter 
clamp does not hold onto 
the end of the plastic 
film. 

The rubber stopper moves back too far on its adjustment 
bolt. Adjust the bolt. The stopper spring needs to be more 
tense. See procedure p. 13 

 



 
 
 
 
 
 

 
 
 
 
 

Parts manual / Manuel de pièces 
 
 
 

ROUND BALE WRAPPER 
ENROBEUSE A BALLE RONDE 

590HS 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 ALWAYS KEEP THIS MANUAL WITH THE WRAPPER 

TOUJOURS CONSERVER CE MANUEL AVEC L’ENROBEUSE 



 

 

  



 

 

Content / Table des matières 
 

1 – Main Frame / Chassis principal  
2 – Coupling Hand & Pole extension / Main d’attelage & Extension du timon 
3 – Axle / Essieux  
4 – Stretcher and Support Arm / Tensionneur et Bras de support 
5 – 2nd Stretcher Support / Support du 2ième tensionneur   
7 – Dumping Table / Table Basculante  
8 – Shield / Garde  
9 – Rotary Table & Cut and Hold / Table pivotante & Coupe-plastique 
10 – Central Hub / Moyeu central 
11 – Loading Arm / Bras de Chargement 
12 – Road light (option) / Lumière de route (option) 
13 – Drop Off / Panneau de Déchargement 
14 – Decals / Décalques 
15 – Hydraulic Diagram / Diagramme Hydraulique 

16 – Electric Diagram / Diagramme Électrique  

 
 

For any parts order, please use the parts manual to find the item(s) you need and 
contact your dealer to order it or contact us directly at : 
 

Pour toute commande de pièces, parcourez ce livre de pièces en ciblant les pièces 
que vous voulez, prenez le numéro de pièce en note et communiquez avec votre 
revendeur ou communiquez avec nous directement aux coordonnées suivantes : 

 
ANDERSON GROUP / GROUPE ANDERSON  
5125 de la Plaisance 
Chesterville (Québec) 
CANADA G0P 1J0 

 Fax : (819) 382-2643 
 Email :  service@grpanderson.com 
 
 

Visit our website   www.grpanderson.com 



A

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 ATTACHE-BOYAUXHOSE HOLDER22300221.4

 

BOULON À CARROSSERIE GR5 3/8-16 X 1 1/2 Z
CARRIAGE BOLT GR5 3/8-16 X 1 1/2 Z50044481.5

 

ÉCROU NYLON IND HEX GR5 3/8-16 Z

HEX NYLON LOCKNUT GR5 3/8-16 Z501032101.6

 SUPPORT A BOYAUXHOSE HOLDER22300261.7

 

ÉCROU NYLON IND HEX GR5 1/4-20 Z

HEX NYLON LOCKNUT GR5 1/4-20 Z50103051.9

 AXE PIN22300321.12

 BOULON HEX GR5 1-8 X 5 1/2 ZHEX BOLT GR5 1-8 X 5 1/2 Z50033411.13

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 150008421.15

 BOULON HEX GR5 1/4-20 X 2 1/4HEX BOLT GR5 1/4-20 X 2 1/450001631.16

 

DEMI ÉCROU HEX GR5 1-8 Z

HEX HALF NUT GR5 1-8 Z50105711.25

 COUSSINETBUSHING30305211.33

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 1500084124.4

 

ÉCROU NYLON IND HEX GR5 3/8-16 Z

HEX NYLON LOCKNUT GR5 3/8-16 Z50103264.5

 CRICJACK32245714.8

 ATTACHE-BOYAUXHOSE HOLDER22300224.9

 

BOULON À CARROSSERIE GR5 3/8-16 X 1 1/2 Z
CARRIAGE BOLT GR5 3/8-16 X 1 1/2 Z50044424.10

 

ÉCROU NYLON IND HEX GR5 1/4-20 Z

HEX NYLON LOCKNUT GR5 1/4-20 Z50103034.18

 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z50200284.19

 BOULON HEX GR5 1/4-20 X 3HEX BOLT GR5 1/4-20 X 350001934.20

 RONDELLE PLATE 5/16 ZFLAT WASHER 5/16 Z50201444.21

 

ÉCROU NYLON IND HEX GR5 5/16-18 Z
HEX NYLON LOCKNUT GR5 5/16-18 Z50103124.22

 BOULON HEX GR5 5/16-18 X 3 1/2HEX BOLT GR5 5/16-18 X 3 1/250006024.23

 SUPPORTBRACKET9-BRS-00414.24

 SUPPORT DE VALVEVALVE SUPPORT223005-115.1

 BOULON HEX GR5 1/4-20 X 3HEX BOLT GR5 1/4-20 X 350001915.5

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

1.25

4.24

1.16

1.9

4.9

4.10

4.5

5.5

4.19

4.18

4.20

5.1

1.9

1.6

1.15

1.6

1.4

1.5

1.12

1.33

1.12

1.6

1.7

1.5

1.13

1.6

1.7

1.5

4.4

4.4

4.5

4.8

4.20

4.234.21

4.21

4.22

4.19

4.18



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 ATTACHE-BOYAUXHOSE HOLDER22300221.4

 

BOULON À CARROSSERIE GR5 3/8-16 X 1 1/2 Z

CARRIAGE BOLT GR5 3/8-16 X 1 1/2 Z50044481.5

 

ÉCROU NYLON IND HEX GR5 3/8-16 Z
HEX NYLON LOCKNUT GR5 3/8-16 Z501032101.6

 SUPPORT A BOYAUXHOSE HOLDER22300261.7

 
ÉCROU NYLON IND HEX GR5 1/4-20 Z

HEX NYLON LOCKNUT GR5 1/4-20 Z50103051.9

 AXE PIN22300321.12

 BOULON HEX GR5 1-8 X 5 1/2 ZHEX BOLT GR5 1-8 X 5 1/2 Z50033411.13

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 150008421.15

 BOULON HEX GR5 1/4-20 X 2 1/4HEX BOLT GR5 1/4-20 X 2 1/450001631.16

 

DEMI ÉCROU HEX GR5 1-8 Z
HEX HALF NUT GR5 1-8 Z50105711.25

 COUSSINETBUSHING30305211.33

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 1500084124.4

 

ÉCROU NYLON IND HEX GR5 3/8-16 Z

HEX NYLON LOCKNUT GR5 3/8-16 Z50103264.5

 CRICJACK32245714.8

 ATTACHE-BOYAUXHOSE HOLDER22300224.9

 

BOULON À CARROSSERIE GR5 3/8-16 X 1 1/2 Z

CARRIAGE BOLT GR5 3/8-16 X 1 1/2 Z50044424.10

 

ÉCROU NYLON IND HEX GR5 1/4-20 Z
HEX NYLON LOCKNUT GR5 1/4-20 Z50103034.18

 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z50200284.19

 BOULON HEX GR5 1/4-20 X 3HEX BOLT GR5 1/4-20 X 350001934.20

 RONDELLE PLATE 5/16 ZFLAT WASHER 5/16 Z50201444.21

 

ÉCROU NYLON IND HEX GR5 5/16-18 Z

HEX NYLON LOCKNUT GR5 5/16-18 Z50103124.22

 BOULON HEX GR5 5/16-18 X 3 1/2HEX BOLT GR5 5/16-18 X 3 1/250006024.23

 SUPPORTBRACKET9-BRS-00414.24

 SUPPORT DE VALVEVALVE SUPPORT223005-115.1

 BOULON HEX GR5 1/4-20 X 3HEX BOLT GR5 1/4-20 X 350001915.5

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 VALVE HYDRAULIQUEHYDRAULIC VALVE46506311

 PLUG 8 M. ORBPLUG 8 M. ORB45135512

 6 M JIC - 8 M ORB6 M JIC - 8 M ORB45117213

 6 M.JIC - 8 M.ORB6 M.JIC - 8 M.ORB45126114

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

4

2

3

1



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

THIS PAGE INTENTIONNALY LEFT BLANK

CETTE PAGE EST LAISSÉE VIDE INTENTIONELLEMENT



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

2.3

2.1

2.5

2.6

2.7

2.4

2.9

2.4

2.12

2.8

2.11

2.9

2.10

2.4

2.3

2.2

3.3

3.3

2.2

3.2

4

3.1

3.2

1



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 SUPPORT DE VALVEVALVE SUPPORT223005-111

 VALVE HYDRAULIQUEHYDRAULIC VALVE46698912.1

 6 M.JIC - 6 M.ORB 90°6 M.JIC - 6 M.ORB 90°45126022.2

 6 M.JIC- 6M.ORB6 M.JIC- 6M.ORB45117122.3

 F JIC 6 - M JIC 6 TEF JIC 6 - M JIC 6 TE45097232.4

 CAPTEUR DE PRESSION 400 PSIPRESSURE SENSOR 400 PSI46693412.5

 6 M.NPT - 4 F.NPT6 M.NPT - 4 F.NPT45002212.6

 F JIC 6 - F NPT 6F JIC 6 - F NPT 645101212.7

 VALVE ANTI-RETOURCHECK VALVE46587912.8

 5100-06-06 ORIFICE 1/325100-06-06 HOLE 1/3245057322.9

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45095312.10

 6 F.JIC - 8 M.NPT6 F.JIC - 8 M.NPT45100312.11

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45054312.12

 VALVE HYDRAULIQUEHYDRAULIC VALVE46698913.1

 6 M.JIC - 6 M.ORB 90°6 M.JIC - 6 M.ORB 90°45126023.2

 6 M.JIC- 6M.ORB6 M.JIC- 6M.ORB45117123.3

 BOULON HEX GR5 1/4-20 X 3HEX BOLT GR5 1/4-20 X 350001914

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

10

9

7

4

1

5

3

3

2

6

8 11

12

14

15

13



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 BUTTOIR D'AJUSTEMENTADJUSTMENT STOPPER9-BRS-00611

 VALVEVALVE46693112

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45118023

 

DIVISEUR DE DÉBIT

FLOW CONTROL465983-314

 8 F.JIC - 8 M.NPT8 F.JIC - 8 M.NPT45099615

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45019616

 8 M.JIC - 8 M.NPT 45°8 M.JIC - 8 M.NPT 45°45067317

 VALVE ANTI-RETOURCHECK VALVE46587918

 

ÉCROU NYLON IND HEX GR5 1/4-20 Z

HEX NYLON LOCKNUT GR5 1/4-20 Z50103019

 BOULON HEX GR5 1/4-20 X 2 1/2HEX BOLT GR5 1/4-20 X 2 1/2500017110

 12 M.NPT - 8 M.NPT12 M.NPT - 8 M.NPT450010111

 3-4 F. NPT3-4 F. NPT450298112

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING450717113

 8 M.JIC - 12 M.NPT8 M.JIC - 12 M.NPT450549114

 12 M JIC - 12 M NPT 90 DEG12 M JIC - 12 M NPT 90 DEG450724115

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 VALVEVALVE46594811

 F JIC 6 - M JIC 6 TEF JIC 6 - M JIC 6 TE45097222

 6 M.JIC - 8 M.ORB6 M.JIC - 8 M.ORB45126113

 6 M JIC - 8 M ORB6 M JIC - 8 M ORB45117214

 CAPTEUR DE PRESSION 400 PSIPRESSURE SENSOR 400 PSI46693415

 6 M.NPT - 4 F.NPT6 M.NPT - 4 F.NPT45002216

 F JIC 6 - F NPT 6F JIC 6 - F NPT 645101217

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45095318

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

1 - MAIN FRAME / CHASSIS PRINCIPAL

3

2

8

2

7

6

5

4

1



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

2 - COUPLING HAND & POLE EXTENSION / MAIN ET EXTENSION DU TIMON

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 MAINCOUPLING HAND22307611
 BOULON HEX GR5 1/2-13 X 1 1/2HEX BOLT GR5 1/2-13 X 1 1/250017742
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z50102443

1

2

3



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

2 - COUPLING HAND & POLE EXTENSION / MAIN ET EXTENSION DU TIMON

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 RALLONGE DE TIMONPOLE EXTENSION22327011
 ÉCROU NYLON IND HEX GR5 1/2-13 ZHEX NYLON LOCKNUT GR5 1/2-13 Z50103462
 BOULON HEX GR5 1/2-13 X 1 1/2HEX BOLT GR5 1/2-13 X 1 1/250017763

3

2

1



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

2 - COUPLING HAND & POLE EXTENSION / MAIN ET EXTENSION DU TIMON

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 PLAQUE ATTACH. SUPP. ROUL. PLASTATTACH. MOUNT PLATE PLAST. ROLL22321111
 ÉCROU NYLON IND HEX GR5 1/2-13 ZHEX NYLON LOCKNUT GR5 1/2-13 Z50103442
 SUPPORT ROUL. PLASTIQUEPLASTIC ROLL SUPPORT22321214
 CAPUCHONCAP48101025
 BOULON À CARROSSERIE GR5 1/2-13 X 5 1/2 ZCARRIAGE BOLT GR5 1/2-13 X 5 1/2 Z50051346

2

16

5

4



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

3 - AXLE / ESSIEUX

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 MOYEUHUB48140011.1
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z501024132
 BOULON HEX GR5 1/2-13 X 1 1/4HEX BOLT GR5 1/2-13 X 1 1/450017593
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z50050144
 RIGHT AXLEESSIEU DROIT223080-215
 LEFT AXLEESSIEU GAUCHE223080-116
 PNEU ET JANTETIRE AND RIM481604-127

1.1

6
2

3

2
4

4

25
7



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

3 - AXLE / ESSIEUX

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 MOYEU COMPLETHUB48140011
 ROULEMENT L44649BEARING L4464930303512
 ROULEMENT LM44610BEARING LM4461030303613
 CAGE DE ROULEMENT LM48510ROLLING BEARING CAGE LM4851030303714
 ROULEMENT LM48548BEARING LM4854830303415
 JOINT RADIAL 2500-2 1-2 X 1 3-4 -ARADIAL SHAFT SEAL 2500-2 1-2 X 1 3-4 -A30307716
 BOUCHON ANTI-POUSSIÈREDUST CAP48100017
 BOULON DE ROUE 1/2-20 X 1 1/2WHEEL BOLT 1/2-20 X 1 1/250701058

8

7
2

3
1

4

5

6



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

4 - STRETCHER SUPPORT ARM / BRAS DE SUPPORT DU TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 BRASARM22306711
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/2 ZCARRIAGE BOLT GR5 1/2-13 X 1 1/2 Z50050262
 BOULON À CARROSSERIE GR5 3/8-16 X 1 ZCARRIAGE BOLT GR5 3/8-16 X 1 Z50044223
 BARRURELOCK32002134
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z50103245
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z50102466
 PLAQUE DE SÉCURITÉ TABLE BASCULANTEDUMPING TABLE SAFTY PLATE 22426217

3

6

2 4

1

5

4

4

7



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

 

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSÉE VIDE INTENTIONELLEMENT



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

4 - STRETCHER SUPPORT ARM / BRAS DE SUPPORT DU TENSIONNEUR

8

20

10

22

29

11

33

19

14

27

25
26 24

14515

30
20

32

34

1817716

4
21

1312
14

1

13 12 3 14

20 19

28

30

9

6
3523817

32
31

2

14
36



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

4 - STRETCHER SUPPORT ARM / BRAS DE SUPPORT DU TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 POTEAU DE TENSIONNEURSTRETCHER POST224076-211
 SUPPORT DE RESSORTSPRING SUPPORT22407812
 SUPPORT DE RESSORTSPRING SUPPORT22408013
 BOULON HEX GR5 3/8-16 X 3/4HEX BOLT GR5 3/8-16 X 3/450008214
 FREIN DE TEFLONBRAKE CYLINDER22408115
 RONDELLE PLATE 3/16 ZFLAT WASHER 3/16 Z50200116
 ÉCROU NYLON IND HEX GR5 3/4-10 ZHEX NYLON LOCKNUT GR5 3/4-10 Z50103617
 SUPPORT DE ROULEAUPLASTIC FILM SUPPORT22408228
 ROULEAU DE CAOUTCHOUCRUBBER ROLLER279005 19
 RESSORTSPRING304007110
 RESSORTSPRING304008111
 RONDELLE PLATE 3/8 ZFLAT WASHER 3/8 Z502004212
 BOULON HEX GR5 3/8-16 X 4 1/2HEX BOLT GR5 3/8-16 X 4 1/2500106213
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z501032514
 RESSORTSPRING304023115
 VIS À PRESSION HEX CREUX 1/2-13 X 3/4HEX SOCKET SET SCREW CUP 1/2-13 X 3/4507036116
 ROULEMENT 6204RS-750BEARING 6204RS-750303012217
 BOULON HEX GR5 3/4-10 X 3HEX BOLT GR5 3/4-10 X 3500289118
 BOULON HEX GR5 1/4-20 X 3/4HEX BOLT GR5 1/4-20 X 3/4500004819
 ÉCROU NYLON IND HEX GR5 1/4-20 ZHEX NYLON LOCKNUT GR5 1/4-20 Z5010301220
 BARRURELOCK223195121
 BOULON HEX GR5 1/4-20 X 1HEX BOLT GR5 1/4-20 X 1500006522
 RONDELLEWASHER224260123
 BARRURE SUPPORT DE PLASTIQUELOCK FOR PLASTIC SUPPORT224261124
 BOULON HEX GR5 3/8-16 X 2 3/4HEX BOLT GR5 3/8-16 X 2 3/4500098125
 RESSORTSPRING304063126
 BOULON A OEILEYE BOLT507065-1127
 ÉCROU HEX 1/4-20 ZHEX NUT 1/4-20 Z501000128
 RESSORTSPRING304009129
 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z502002530
 BAGUE DE RETENUE INT. 1 3/4RETAINNING RING INT. 1 3/4320027131
 BAGUE DE RETENUE EXT. 3/4 NRETAINNING RING EXT. 3/4 B320113232
 CABLECABLE325181133
 LUMIÈRE DE TRAVAILWORK SPOTLIGHT319798136
 TIGEROD224079134
 TIGEROD224077-1135



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

4 - STRETCHER SUPPORT ARM / BRAS DE SUPPORT DU TENSIONNEUR

13 8

17

10

18

19

2

13

11

9

7

10
6

3

1
15

45 11

8

12

10

14

10

4

14

15

5



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

4 - STRETCHER SUPPORT ARM / BRAS DE SUPPORT DU TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 CAGE DE ROULEMENTBEARING CUP22406721
 ENGRENAGEGEAR27910212
 ENGRENAGEGEAR27910013
 BOULON HEX GR5 1/4-20 X 2 1/2HEX BOLT GR5 1/4-20 X 2 1/250001724
 SUPPORT INFÉRIEURLOWER BRACKET22406515
 SUPPORT SUPÉRIEURUPPER BRACKET22406616
 TIGE DE SUPPORTROD30601717
 BOULON HEX GR5 1/4-20 X 3/4HEX BOLT GR5 1/4-20 X 3/450000458
 CAGE DE ROULEMENTBEARING CUP22406729
 ÉCROU NYLON IND HEX GR5 1/4-20 ZHEX NYLON LOCKNUT GR5 1/4-20 Z501030810
 BOULON HEX GR5 1/4-20 X 1HEX BOLT GR5 1/4-20 X 1500006411
 CLAVETTEKEY325141212
 ÉCROU À EMBASE HEX GR2 1/4-20 ZHEX FLANGE NUT GR2 1/4-20 Z501020213
 ÉCROU À EMBASE HEX GR2 3/8-16 ZHEX FLANGE NUT GR2 3/8-16 Z501022214
 ROULEMENTBEARING303018415
 PLAQUE DE FIXATIONRETAINING PLATE210586117
 COUVERCLECOVER210589118
 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z502002219
 ROULEAUROLLER224069245



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

B

6

12

13

26

25

9

6

21
24

56

43

1 11

6

9

10

30 6

27 29

2 1

2 1
8 6

7

8 6

86

28

221

8 6

23
221

1919
14

16 15 18
20

17



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z501032101
 BOULON HEX GR5 3/8-16 X 3HEX BOLT GR5 3/8-16 X 350009922
 ÉCROU NYLON IND HEX GR5 5/8-11 ZHEX NYLON LOCKNUT GR5 5/8-11 Z50103543
 BOULON HEX GR5 5/8-11 X 1 1/2HEX BOLT GR5 5/8-11 X 1 1/250024344
 BOULON HEX GR5 1/2-13 X 4HEX BOLT GR5 1/2-13 X 450018945
 ÉCROU NYLON IND HEX GR5 1/2-13 ZHEX NYLON LOCKNUT GR5 1/2-13 Z501034286
 VOIR AUTRE PAGESEE OTHER PAGE****17
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z500501108
 RONDELLE PLATE 1/2 ZFLAT WASHER 1/2 Z502006-149
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/2 ZCARRIAGE BOLT GR5 1/2-13 X 1 1/2 Z500502210
 ATTACHE TUYAU HYDRAULIQUEHOSE CLIP234020211
 VOIR AUTRE PAGESEE OTHER PAGE****112
 BOULON HEX GR5 1/2-13 X 1 1/2HEX BOLT GR5 1/2-13 X 1 1/2500177813
 VIS MÉCANIQUE CROIX TÊTE RONDE 10/24 X 2 Z PHILLIPS ROUND HEAD MACHINE SCREW 10/24 X 2 Z 507041-3214
 VALVE HYDRAULIQUEHYDRAULIC VALVE466998115
 6 M.JIC - 6 M.NPT6 M.JIC - 6 M.NPT450542116
 VALVE ANTI-RETOUR PILOTE #DNF LVPL-02PILOT OPERATED CHECK VALVE #DNF LVPL-02465100117
 6 F.JIC - 6 M.NPT6 F.JIC - 6 M.NPT450994118
 6 M JIC - 8 M ORB6 M JIC - 8 M ORB451172219
 6 M.JIC - 6 M.ORB6 M.JIC - 6 M.ORB451312120
 MARCHESTEP223227121
 BOULON HEX GR5 3/8-16 X 1 1/4HEX BOLT GR5 3/8-16 X 1 1/4500086622
 LIEN 2LINK 2223198-1123
 BARRURELOCK PIN320031124
 ESPACEUR 1SPACER 1 223228225
 ESPACEUR 2SPACER 2223229226
 LIEN 4LINK 4223216127
 LIEN 1 (2IEM TENSIONNEUR)LINK 1223197128
 ATTACHEMENT DU LIENLINK ATTACHMENT223217129
 BOULON HEX GR5 1/2-13 X 3 3/4HEX BOLT GR5 1/2-13 X 3 3/4500188430



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

4

6

14

16

12

139

15

23
192021

2

17

11

11
10

5

3

1

22

18

8

25

24



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 ROUE DENTÉESPROCKET22323111
 ROUE DENTEESPROCKET22323412
 ESPACEURSPACER22323213
 ESPACEURSPACER22323314
 PIGNONSPROCKET30110125
 BOULON HEX GR5 5/8-11 X 3 1/2HEX BOLT GR5 5/8-11 X 3 1/250025216
 TENDEURSTRETCHER48575118
 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z50200239
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z501024110
 RONDELLE PLATE 1/2 Z-SAEFLAT WASHER 1/2 Z-SAE502006411
 ÉCROU NYLON IND HEX GR5 1/2-13 ZHEX NYLON LOCKNUT GR5 1/2-13 Z501034112
 BOULON HEX GR5 1/2-13 X 3 PLEIN FILETHEX BOLT GR5 1/2-13 X 3 FULL THREAD500185-1113
 BOULON HEX GR5 5/16-18 X 1 3/4HEX BOLT GR5 5/16-18 X 1 3/4500050114
 ÉCROU NYLON IND HEX GR5 5/16-18 ZHEX NYLON LOCKNUT GR5 5/16-18 Z501031215
 BOULON HEX GR5 5/16-18 X 1HEX BOLT GR5 5/16-18 X 1500044116
 ÉCROU À EMBASE HEX GR2 5/16-18 ZHEX FLANGE NUT GR2 5/16-18 Z501021117
 SUPPORT DE TENDEURSTRETCHER SUPPORT485753118
 BOULON HEX GR5 5/16-18 X 1HEX BOLT GR5 5/16-18 X 1500044119
 ÉCROU À EMBASE HEX GR2 5/16-18 ZHEX FLANGE NUT GR2 5/16-18 Z501021120
 ÉCROU NYLON IND HEX GR5 5/16-18 ZHEX NYLON LOCKNUT GR5 5/16-18 Z501031121
 CHAINE DOUBLEDOUBLE CHAIN485754122
 RESSORTSPRING304046123
 BOULON HEX GR5 1/2-13 X 1 1/2HEX BOLT GR5 1/2-13 X 1 1/2500177124
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z501024125



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

9

10

11

4

5

10
1

2

12

11

13

11

12

2

3

7
2

6

8

15

14

17

18

18
16

16

17



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 SUPPORT DÉVIATEURSUPPORT22320011
 RONDELLEWASHER22320122
 BUTEESTOPPER46750913
 ÉCROU NYLON IND HEX GR5 5/16-18 ZHEX NYLON LOCKNUT GR5 5/16-18 Z50103114
 SUPPORT DE BUTEEBUMPER SUPPORT22320215
 BARRURE DU CYLINDRE DÉVIATEURCYLINDER LOCK22320316
 CYLINDRE HYDRAULIQUEHYDRAULIC CYLINDER46700017
 6 M.JIC - 4 M.NPT 90°6 M.JIC - 4 M.NPT 90°45066818
 6 M.JIC - 4 M. NPT 45° - MODIFIÉEHYDRAULIC FITTING450668M19
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z501032210
 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 1500084411
 RONDELLE DE BLOCAGE 3/8LOCK WASHER 3/8502045212
 GRAISSEURGREASE FITTING322299113
 BRAS DU DÉVIATEURARM223205-1114
 DÉVIATEURARM224263115
 BOULON À CARROSSERIE GR5 3/8-16 X 1 ZCARRIAGE BOLT GR5 3/8-16 X 1 Z500442216
 CAPUCHONPLASTIC PLUG481016217
 ÉCROU À EMBASE HEX GR2 3/8-16 ZHEX FLANGE NUT GR2 3/8-16 Z501022218



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

10

22

26

21

27

1

17

25

4

2315
5

3

22
21

15 13 2
11

14

18

16
7

6

8
9

19 20

14

13

12

15

24



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 GRAISSEURGREASE FITTING32229911
 SUPPORT DE RESSORTSPRING HOLDER22407812
 TIGEROD22407913
 SUPPORT DE RESSORTSURPING SUPPORT22408014
 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 150008415
 FREIN DE TEFLONBRAKE CYLINDER22408116
 RONDELLE PLATE 3/16 ZFLAT WASHER 3/16 Z50200117
 ÉCROU NYLON IND HEX GR5 3/4-10 ZHEX NYLON LOCKNUT GR5 3/4-10 Z50103618
 SUPPORT DE ROULEAUPLASTIC FILM SUPPORT22408219
 ROULEAU NOIRBLACK ROLL279005110
 RESSORTSPRING304007111
 RESSORTSPRING304008112
 RONDELLE PLATE 3/8 ZFLAT WASHER 3/8 Z502004213
 BOULON HEX GR5 3/8-16 X 4HEX BOLT GR5 3/8-16 X 4500104214
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z501032515
 RESSORTSPRING304023116
 RESSORTSPRING304009117
 VIS À PRESSION HEX CREUX 1/2-13 X 3/4HEX SOCKET SET SCREW CUP 1/2-13 X 3/4507036118
 ROULEMENT 6204RS-750BEARING 6204RS-750303012119
 BOULON HEX GR5 3/4-10 X 3HEX BOLT GR5 3/4-10 X 3500289120
 BOULON HEX GR5 1/4-20 X 3/4HEX BOLT GR5 1/4-20 X 3/4500004221
 ÉCROU NYLON IND HEX GR5 1/4-20 ZHEX NYLON LOCKNUT GR5 1/4-20 Z501030322
 BARRURELOCK223195123
 POTEAU DE TENSIONNEURSTRETCHER POST223208124
 VOIR AUTRE PAGESEE OTHER PAGE****125
 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z502002326
 CABLECABLE325181127



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

5 - 2ND STRETCHER SUPPORT / SUPPORT DU DEUXIÈME TENSIONNEUR

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 RONDELLEWASHER22426011
 TIGEROD224077-112
 BAGUE DE RETENUE INT. 1 3/4RETAINNING RING INT. 1 3/432002713
 BAGUE DE RETENUE EXT. 3/4 NRETAINNING RING EXT. 3/4 B32011324
 ROULEMENT 6204RS-750BEARING 6204RS-75030301215
 SUPPORT DE ROULEAUPLASTIC FILM SUPPORT22408216

44
3

5

6

1 2



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

 

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSÉE VIDE INTENTIONELLEMENT



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

7 - DUMPING TABLE / TABLE BASCULANTE

31

17

6

5
10

13

11

18

16

20

19

4
1817

5

9

7

2114

15

17

31

2

1

23

22

24

26

19

25

8

27

24

26

28 3

29

12

30

26



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

7 - DUMPING TABLE / TABLE BASCULANTE

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 224188-2 FRAME DUMPING TABLE CHASSIS DE TABLE BASCULANTE  
2 2 322299 GREASE FITTING GRAISSEUR  
3 2 501034 HEX NYLON LOCKNUT GR5 1/2-13 Z ÉCROU NYLON IND HEX GR5 1/2-13 Z  
4 2 COMES WITH 

315056-1
HEX SENSOR NUT SIF5 ÉCROU CAPTEUR HEX SIF5  

5 3 500004 HEX BOLT GR5 1/4-20 X 3/4 BOULON HEX GR5 1/4-20 X 3/4  
6 1 223016 SHIELD (REAR) GARDE (ARRIÈRE)  
7 1 223017-1 SHIELD (FRONT) GARDE (AVANT)  
8 1 223018 DOOR PORTE  
9 1 501030 HEX NYLON LOCKNUT GR5 1/4-20 Z ÉCROU NYLON IND HEX GR5 1/4-20 Z  

10 1 500044 HEX BOLT GR5 5/16-18 X 1 BOULON HEX GR5 5/16-18 X 1  
11 2 500180 HEX BOLT GR5 1/2-13 X 2 BOULON HEX GR5 1/2-13 X 2  
12 1 224015-2 GEAR ENGRENAGE  
13 1 469169 HYDRAULIC MOTOR MOTEUR HYDRAULIQUE  
14 1 450710 6 M.JIC - 4 M.NPT 90° 6 M.JIC - 4 M.NPT 90°  
15 2 451173 6 M.JIC - 10 M.ORB 6 M.JIC - 10 M.ORB  
16 1 210629 WASHER RONDELLE  
17 4 502080 LOCK WASHER RONDELLE BLOCANTE  
18 2 315056-1 SENSOR CAPTEUR  
19 2 501020 HEX FLANGE NUT GR2 1/4-20 Z ÉCROU À EMBASE HEX GR2 1/4-20 Z  
20 1 320032-1 HITCH PIN  1/8 X 2 9/16 Z GOUPILLE D'ATTACHE 1/8 X 2 9/16 Z  
21 1 501037 HEX NYLON LOCKNUT GR5 1-8 Z ÉCROU NYLON IND HEX GR5 1-8 Z  
22 1 222053 SHUTTER SUPPORT  
23 1 500333 HEX BOLT GR5 1-8 X 5 Z BOULON HEX GR5 1-8 X 5 Z  
24 4 502024 FLAT WASHER 3/8 RONDELLE PLATE 3/8  
25 2 500443 CARRIAGE BOLT GR5 3/8-16 X 1 1/4 Z BOULON À CARROSSERIE GR5 3/8-16 X 1 1/4 Z  
26 4 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ÉCROU NYLON IND HEX GR5 3/8-16 Z  
27 1 223242 MOTOR GUARD GARDE DU MOTEUR  
28 1 900655-2 SPEED SENSOR CAPTEUR DE VITESSE  
29 2 500442 CARRIAGE BOLT GR5 3/8-16 X 1 Z BOULON À CARROSSERIE GR5 3/8-16 X 1 Z  
30 3 221020 WASHER RONDELLE  
31 2 COMES WITH 

315056-1
HEX SENSOR NUT ÉCROU CAPTEUR HEX  



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

7 - DUMPING TABLE / TABLE BASCULANTE

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 CYLINDRE HYDRAULIQUEHYDRAULIC CYLINDER 11
 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45071221
 CYLINDRE HYDRAULIQUEHYDRAULIC CYLINDER46702912
 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45054313
 VALVE ANTI-RETOURCHECK VALVE46587914
 GRAISSEURGREASE FITTING32229525

1

5

4

1

3

2



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

 

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSÉE VIDE INTENTIONELLEMENT



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

8 - SHIELD / GARDE

21

8

21

21

7

6

18

17

16

9

22

2

24

23

1

1

28

30

32.2

32.1

32.3

3

5

4

20

5

33

19

5

33

5

33



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 VIS AUTO-PERÇANTE 1/4-14 X 1PO ZHEX SELF-THREADING SCREW 1/4-14 X 1PO Z50700631

 CAPUCHON DE PLASTIQUEPLASTIC CAP48100922

 GARDE DE L'ORDINATEURCOMPUTER GUARD22324113

 

BOULON À CARROSSERIE GR5 3/8-16 X 3/4 Z

CARRIAGE BOLT GR5 3/8-16 X 3/4 Z50044044

 
ÉCROU À EMBASE HEX GR2 3/8-16 Z

HEX FLANGE NUT GR2 3/8-16 Z50102285

 

ÉCROU NYLON IND HEX GR5 5/16-18 Z
HEX NYLON LOCKNUT GR5 5/16-18 Z50103126

 BOULON HEX GR5 5/16-18 X 1HEX BOLT GR5 5/16-18 X 150004427

 SUPPORT FILTRE HPHP FILTER SUPPORT223303-118

 VOIR PAGE SUIVANTESEE NEXT PAGE

-

19

 BOULON HEX. M8 X 1.25 X 18mm CL8.8HEX. BOLT M8 X 1.25 X 18mm CL8.8506030316

 RONDELLE DE BLOCAGE 5/16 ZLOCK WASHER 5/16 Z 502046317

 RONDELLE PLATE 5/16 ZFLAT WASHER 5/16 Z502014318

 ASSEMBLAGE ORDINATEURCOMPUTER KIT315242119

 CONTROLE D'ARRETEMERGENCY STOP315236120

 VOIR PAGE SUIVANTESEE NEXT PAGE

-

121

 VOIR PAGE SUIVANTESEE NEXT PAGE

-

122

 BOITIER MANUELMANUAL BOX325109123

 GARDESHIELD223027-1124

 

SUPPORT DE RÉSERVOIR
TANK SUPPORT055-GRD-001128

 

ÉCROU NYLON IND HEX GR5 3/8-16 Z

HEX NYLON LOCKNUT GR5 3/8-16 Z501032430

 RESERVOIR 5 QUARTTANK 5 QUART470073132.1

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING450717132.2

 BOUCHONPLUG450073132.3

 

BOULON À CARROSSERIE GR5 3/8-16 X 1 Z
CARRIAGE BOLT GR5 3/8-16 X 1 Z500442433

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

8 - SHIELD / GARDE



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 BLOC VALVE HYDRAULIQUEHYDRAULIC BLOCK VALVE46502311

 6 M.JIC - 10 M.ORB 45°6 M.JIC - 10 M.ORB 45°45128152

 BOUCHON ORB 10PLUG ORB 1045135613

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45123024

 8 F.JIC - 8 M.NPT8 F.JIC - 8 M.NPT45099615

 F JIC 6 - M JIC 6 TEF JIC 6 - M JIC 6 TE45097226

 VALVE ANTI-RETOURCHECK VALVE46587917

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45029318

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING45019619

 VALVE ANTI-RETOUR 1000 PSICHECK VALVE 1000 PSI465107110

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING450008111

 CAPTEUR DE PRESSION 900 PSIPRESSURE SENSOR 900 PSI466932112

 8 M JIC - 8 M NPT8 M JIC - 8 M NPT450548113

 T 8 F.JIC - 8 M.JICT 8 F.JIC - 8 M.JIC450973114

 6 M.ORB - 4 F.NPT6 M.ORB - 4 F.NPT451115  115

 CAPTEUR DE PRESSION 200 PSIPRESSURE SENSOR 200 PSI450575116

 8 M.NPT - 4 F.NPT8 M.NPT - 4 F.NPT450024 117

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

8 - SHIELD / GARDE

1

4

6

2

22

2

3

15

16

4

6

12

17

5

8

9

10

11

7

13

14



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 150008421

 RONDELLE DE BLOCAGE 3/8LOCK WASHER 3/850204522

 FILTRE HUILEOIL FILTER47000013

 8 M.JIC - 16 M.ORB8 M.JIC - 16 M.ORB45118124

 T 8 F.JIC - 8 M.JICT 8 F.JIC - 8 M.JIC45097315

 F JIC 6 - F NPT 6F JIC 6 - F NPT 645101216

 6 M.NPT - 4 F.NPT6 M.NPT - 4 F.NPT45002217

 MANOMETREPRESSURE GAUGE470010 18

 8 F.JIC - 6 M-JIC8 F.JIC - 6 M-JIC45045619

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

8 - SHIELD / GARDE

1

2

1

2

3

4

4

5

9

6

7

8



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 VALVE 2/2 NFVALVE 2/2 NC46504511

 6 M.JIC - 8 M.ORB6 M.JIC - 8 M.ORB45126112

 VALVE ANTI-RETOURCHECK VALVE46588313

 6 F.JIC - 6 M.NPT6 F.JIC - 6 M.NPT45099414

 6 M.JIC - 6 M.NPT6 M.JIC - 6 M.NPT45054215

 

POIGNÉE
KNOB32513916

 RONDELLE PLATE 1/4 ZFLAT WASHER 1/4 Z50200227

 

ÉCROU NYLON IND HEX GR5 1/4-20 Z
HEX NYLON LOCKNUT GR5 1/4-20 Z50103028

 BOULON HEX GR5 1/4-20 X 2 1/4HEX BOLT GR5 1/4-20 X 2 1/450001629

 6 M JIC - 8 M ORB6 M JIC - 8 M ORB451172110

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

8 - SHIELD / GARDE

1
8

7

8

7

5

3

4

2

9

9

6

10



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

 

THIS PAGE INTENTIONNALY LEFT BLANK
CETTE PAGE EST LAISSÉE VIDE INTENTIONELLEMENT



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

9 - ROTARY TABLE / TABLE PIVOTANTE

45

37

38 39

14

19
34

28

12

13

4

12

26

13

35

30

31
3633

32

24

15

13

23

11

6

7

8

16

14

12

12
14

141312

17 18

20

22

29

22

23

1

21

46

5

25

27

10
9

43

9

40

42

44

42

4141



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

9 - ROTARY TABLE / TABLE PIVOTANTE

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 223047 ROTARY TABLE TABLE PIVOTANTE  
2 1 223031 COVER COUVERCLE  
3 1 322295 GREASE FITTING GRAISSEUR  
4 1 301050 SPROCKET ROUE DENTEE  
5 2 303050 FLANGE FLANGETTE  
6 1 301101 SPROCKET PIGNON  
7 1 486241 SPACER ESPACEUR  
8 4 507003 HEX SOCKET SET SCREW CUP 1/4-20 X 1/2 VIS À PRESSION HEX CREUX 1/4-20 X 1/2  
9 9 501031 HEX NYLON LOCKNUT GR5 5/16-18 Z ÉCROU NYLON IND HEX GR5 5/16-18 Z  

10 1 224035 KEY CLE  
11 1 500250 HEX BOLT GR5 5/8-11 X 3 BOULON HEX GR5 5/8-11 X 3  
12 9 501035 HEX NYLON LOCKNUT GR5 5/8-11 Z ÉCROU NYLON IND HEX GR5 5/8-11 Z  
13 4 303024 BEARING UC208-24 ROULEMENT UC208-24  
14 8 500246 HEX BOLT GR5 5/8-11 X 2 BOULON HEX GR5 5/8-11 X 2  
15 1 223039 DRIVING ROLL ROULEAU D'ENTRAINEMENT  
16 2 223049 SUPPORT ROLLER ROULEAU D'APPUIS  
17 2 223041 ROD TIGE  
18 2 500084 HEX BOLT GR5 3/8-16 X 1 BOULON HEX GR5 3/8-16 X 1  
19 1 223042 SHIELD GARDE  
20 1 223044 TABLE LOCK BARRURE DE TABLE  
21 1 223045 BRACKET BRAQUETTE  
22 6 501022 HEX FLANGE NUT GR2 3/8-16 Z ÉCROU À EMBASE HEX GR2 3/8-16 Z  
23 2 500444 CARRIAGE BOLT GR5 3/8-16 X 1 1/2 Z BOULON À CARROSSERIE GR5 3/8-16 X 1 1/2 Z  
24 1 223046 CUT AND HOLD SUPPORT SUPPORT DU COUPE PLASTIQUE  
25 3 500044 HEX BOLT GR5 5/16-18 X 1 BOULON HEX GR5 5/16-18 X 1  
26 1 502008 FLAT WASHER 5/8 Z RONDELLE PLATE 5/8 Z  
27 1 303000 BEARING SA205-16 EXCENTRIQUE ROULEMENT SA205-16 EXCENTRIQUE  
28 4 322604-1 STRAP COURROIE  
29 2 500442 CARRIAGE BOLT GR5 3/8-16 X 1 Z BOULON À CARROSSERIE GR5 3/8-16 X 1 Z  
30 1 210758 TRIANGLE SUPPORT SUPPORT  
31 2 501030 HEX NYLON LOCKNUT GR5 1/4-20 Z ÉCROU NYLON IND HEX GR5 1/4-20 Z  
32 2 500004 HEX BOLT GR5 1/4-20 X 3/4 BOULON HEX GR5 1/4-20 X 3/4  
33 1 325145 SLOW VEHICULE TRIANGLE TRIANGLE SÉCURITÉ  
34 2 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ÉCROU NYLON IND HEX GR5 3/8-16 Z  
35 2 500440 CARRIAGE BOLT GR5 3/8-16 X 3/4 Z BOULON À CARROSSERIE GR5 3/8-16 X 3/4 Z  
36 1 308016 SUPPORT SUPPORT  
37 1 223260 DRIVING SHAFT ARBRE ENTRAINEMENT 1  
38 1 223248 JOINT 2 DRIVE SHAFT JONCTION 2 DE L'ARBRE D'ENTRAINEMENT  
39 1 223247 JOINT 1 DRIVE SHAFT JONCTION 1 DE L'ARBRE D'ENTRAINEMENT  
40 4 502014 FLAT WASHER 5/16 Z RONDELLE PLATE 5/16 Z  
41 2 325141-1 KEY CLE  
42 2 507005 HEX SOCKET SET SCREW CUP 5/16-18 X 1/2 VIS À PRESSION HEX CREUX 5/16-18 X 1/2  
43 1 223262 DRIVING SHAFT 2 ARBRE ENTRAINEMENT 2  
44 4 500048 HEX BOLT GR5 5/16-18 X 1 1/2 BOULON HEX GR5 5/16-18 X 1 1/2  
45 1 302590 CHAIN CHAINE  
46 1 223035 SPROCKET ROUE DENTÉE  



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

10 - CENTRAL HUB / MOYEU CENTRAL

34

12

33

29

28

30

18

18

10

6

32

31

24

23

27
12

12

20

26

14

9

25

13

1

2

8

11

6

21

5

4

3

15

22

17

16

7

18

19



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 ROULEMENT TIMKEN-56425 BEARING TIMKEN-5642530399711

 ROULEMENT KOYO-56650BEARING KOYO-5665030399612

 ROULEMENT KML-594ABEARING KML-594A30399213

 ROULEMENT KML-592ABEARING KML-592A30399314

 MOYEU TOURNANTSWIVEL HUB48555215

 

VIS À PRESSION HEX CREUX 5/16-18 X 1/2
HEX SOCKET SET SCREW CUP 5/16-18 X 1/250700536

 MOYEU TABLE PIVOTANTEROTATING TABLE HUB224190-117

 GARDESHIELD22302118

 GARDESHIELD22302319

 GARDESHIELD223024110

 BARRURELOCK223025111

 JOINT TORIQUE R2B-04000-A O-RING SEAL R2B-04000-A303005312

 

JOINT RADIAL 4-75 RÉF-NATIONAL#B-370109-BG

RADIAL SHAFT SEAL 4-75 

RÉF-NATIONAL#B-370109-BG

303004113

 BOULON HEX GR5 1/4-20 X 3/4HEX BOLT GR5 1/4-20 X 3/4500004614

 RONDELLEWASHER 224029 115

 RONDELLEWASHER485538116

 

ÉCROU HEX 1-14

HEX  NUT  1-14485755117

 ROULEMENT 6205-1POBEARING 6205-1IN303989318

 

ÉCROU IND HEX GR5 1/2-13 Z

HEX STOVER LOCKNUT GR5 1/2-13 Z501044-11819

 BOULON HEX GR5 1/2-20 X 1 1/4HEX BOLT GR5 1/2-20 X 1 1/4500175-1 1820

 CLEKEY224014121

 CLEKEY325141-1122

 

ÉCROU NYLON IND HEX GR5 1/2-13 Z
HEX NYLON LOCKNUT GR5 1/2-13 Z501034823

 

ÉCROU À EMBASE HEX GR2 1/4-20 Z

HEX FLANGE NUT GR2 1/4-20 Z501020624

 ENGRENAGEGEAR223022-2125

 BOULON HEX GR5 1/2-13 X 2HEX BOLT GR5 1/2-13 X 2500180826

 

BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 Z

CARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z500501827

 6 M.JIC - 6 M.NPT6 M.JIC - 6 M.NPT451441128

 ADAPTEUR HYDRAULIQUEHYDRAULIC FITTING450063129

 BAGUE DE RETENUE INT. 2RETAINNING RING INT. 2320056130

 PIGNON CONIQUESPIRAL GEAR300516M3131

 PIGNON CONIQUESPIRAL GEAR300518132

 BARRURELOCK485756133

 ESPACEURSPACER485763134

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

10 - CENTRAL HUB / MOYEU CENTRAL



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

11 - LOADING ARM / BRAS DE CHARGEMENT

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 TIGEROD22305811
 RESSORTSPRING30401012
 GRAISSEURGREASE FITTING32229913
 FOURCHE EXTÉRIEUROUTER FORK22305914
 RONDELLE PLATE 3/8 ZFLAT WASHER 3/8 Z50200425
 BOULON HEX GR5 3/8-16 X 1 1/2HEX BOLT GR5 3/8-16 X 1 1/250008846
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z50103247
 GRAISSEURGREASE FITTING32229938
 EXCENTRIQUEEXCENTRIC223087-119
 BARRURELOCK223055110
 ARRET BALLEBALE STOPPER223056111
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z500501312
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z501024313
 CHÂSSIS DU BRAS DE CHARGEMENTLOADING ARM FRAME223057-1114
 COUSSINETBUSHING303052115

2
6

15

75

6

6

8

14

3

12

13
7

10

11
4

1

8

5

79



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 CYLINDRE HYDRAULIQUEHYDRAULIC CYLINDER46715211

 AXEPIN22309822

 6 M.JIC - 8 M.ORB6 M.JIC - 8 M.ORB45126113

 6 M.JIC - 8 M.ORB AVEC RESTRICTION 3/326M.JIC - 8 M.ORB WITH RESTRICTION 3/32451261M14

 BAGUE DE RETENUE EXT. 1PORETAINNING RING EXT. 1PO320005-125

 RONDELLEWASHER22102026

 RONDELLE PLATE dia 1.000 X .060FLAT WASHER dia 1.000 X .06048520627

 GRAISSEURGREASE FITTING32229928

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

11 - LOADING ARM / BRAS DE CHARGEMENT

4

3

1

2

6

7

5

8

6

7

5

8

2



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

11 - LOADING ARM / BRAS DE CHARGEMENT

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z50102421
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z50050122
 BOULON HEX GR5 1/2-13 X 1HEX BOLT GR5 1/2-13 X 150017323
 RONDELLE DE BLOCAGE 1/2LOCK WASHER 1/250204824
 CONTRE POIDSCOUNTER WEIGHT22308315
 SUPPORTATTACHMENT22308216

5

3

4

3

1

1

4
2

6



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

11 - LOADING ARM / BRAS DE CHARGEMENT

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 SUPPORT ARRIÈREREAR HOLDER22306011
 ÉCROU À ÉPAULEMENTFLANGE NUT50102412
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z50050123
 AXEAXLE22306114
 GOUPILLEHITCH PIN 3/1632003915
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z50102476
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z50103217
 BOULON HEX GR5 3/8-16 X 2 1/2HEX BOLT GR5 3/8-16 X 2 1/250009618
 BOULON À CARROSSERIE GR5 1/2-13 X 2 ZCARRIAGE BOLT GR5   1/2-13 X 2 Z50050459

6

5

4

7

8

2

9

3
1

6



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

11 - LOADING ARM / BRAS DE CHARGEMENT

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 ATTACHE AVANTFRONT ATTACHMENT22306311
 AXEAXLE22306612
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/2 ZCARRIAGE BOLT GR5 1/2-13 X 1 1/2 Z50050263
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z50102467
 BOULON HEX GR5 3/8-16 X 2 1/2HEX BOLT GR5 3/8-16 X 2 1/250009618
 ÉCROU NYLON IND HEX GR5 3/8-16 ZHEX NYLON LOCKNUT GR5 3/8-16 Z50103239

3

7

2

8

9

1



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 

PROTECTEUR DE LUMIÈRE GAUCHE 580-680
LEFT LIGHT GUARD22322611

 

LUMIÈRE ROUGE

RED ROND ROAD LIGHT 4'' LED900560-122

 

LUMIÈRE JAUNE
ORANGE ROND ROAD LIGHT 4'' LED900561-123

 RONDELLE DE BLOCAGE 3/8LOCK WASHER 3/850204544

 BOULON HEX GR5 3/8-16 X 1HEX BOLT GR5 3/8-16 X 150008445

 SERRE CABLE CABLE CLAMP320068-326

 

VIS À MACHINE

BUTTON HEAD SCREW50704227

 

ÉCROU NYLON HEX GR5 #10-24
HEX NYLON LOCKNUT GR5 #10-2450105028

 

PROTECTEUR DE LUMIÈRE DROIT 580-680

RIGHT LIGHT GUARD22322519

 BOULON HEX GR5 1/2-13 X 2HEX BOLT GR5 1/2-13 X 2500180410

 

CONTOUR LUMIÈRE

CONTOUR LIGHT900562411

 
RÉFLECTEUR

REFLECTOR900563212

 KIT COMPLET 580-590 POUR TRACTEUR ROAD LIGHT KIT LED 580-590 (TRACTOR)234222-1113

 CONNECTEURCONNECTOR315110114

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

12 - ROAD LIGHT / OPTION LUMIÈRE DE ROUTE

13

7
8

6

9

1

3

2

12

12

10

4

5

2
11

3

FOR TRACTOR /

POUR TRACTEUR

14



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

13 - DROP OFF / PANNEAU DE DÉCHARGEMENT

35

31

30

19

7

33

34

32

17

20

14
14

16 5 17 2

6

21
10

10

8

3

1

8

18

108

11

10
7

4

28

26

24

23

27

25

29

3

6
6

22

15



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

13 - DROP OFF / PANNEAU DE DÉCHARGEMENT

ITEM QT PART/PIECE ENGLISH DESCRIPTION DESCRIPTION FRANCAISE NOTE
1 1 485559 DROP OFF AXLE PIVOT DU PLATEAU DU COMPEUR  
2 8 279001 BUSHING COUSSINET  
3 1 470993 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE  
4 1 223008 SUPPORT SUPPORT  
5 4 210521 ROLLER LOCK BARRURE DU ROULEAU  
6 2 500455 CARRIAGE BOLT GR5 3/8-16 X 6 1/2 Z BOULON À CARROSSERIE GR5 3/8-16 X 6 1/2 Z  
7 6 501032 HEX NYLON LOCKNUT GR5 3/8-16 Z ÉCROU NYLON IND HEX GR5 3/8-16 Z  
8 2 467500 CYLINDER PIN AXE DU CYLINDRE  
3 26 501024 HEX FLANGE NUT GR2 1/2-13 Z ÉCROU À EMBASE HEX GR2 1/2-13 Z  

10 4 467501 HAIR PIN COTTER 1 PO GOUPILLE EN ÉPINGLE À CHEVEUX 1PO  
11 1 501031 HEX NYLON LOCKNUT GR5 5/16-18 Z ÉCROU NYLON IND HEX GR5 5/16-18 Z  
6 5 320039 HITCH PIN 5/32 X 3 5/16 GOUPILLE D'ATTACHE 5/32 X 3 5/16  
8 4 322299 GREASE FITTING GRAISSEUR  

14 2 500082 HEX BOLT GR5 3/8-16 X 3/4 BOULON HEX GR5 3/8-16 X 3/4  
15 18 500177 HEX BOLT GR5 1/2-13 X 1 1/2 BOULON HEX GR5 1/2-13 X 1 1/2  
16 4 507039-1 HEX SELF-THREADING SCREW 1/4-20 X 1/2 ST-647H VIS AUTO-PERÇANTE 1/4-20 X 1/2 ST-647H  
17 1 467098 HYDRAULIC CYLINDER CYLINDRE HYDRAULIQUE  
18 1 450711 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE  
19 1 223089-1 DROP OFF PLATE ATTACHE DU DOMPEUR  
20 1 223090-2 TABLE TABLE  
21 2 223091-1 TABLE AXLE PIVOT DE LA TABLE  
22 1 223088-1 DROP OFF ATTACHMENT ATTACHE DU DOMPEUR  
23 1 470108 ACCUMULATOR ACCUMULATEUR  
24 1 466988 HYDRAULIC VALVE VALVE HYDRAULIQUE  
25 1 450132 6 M.NPT - 6 M.NPT 45° 6 M.NPT - 6 M.NPT 45°  
26 1 450007 8 M.NPT - 6 M.NPT 8 M.NPT - 6 M.NPT  
27 1 451094 8 M.ORB - 6 M.NPT 8 M.ORB - 6 M.NPT  
28 1 452000 1/2 QUICK COUPLER F RACCORD RAPIDE 1/2 M  
29 1 465051 DOUBLE RELIEF VALVE VALVE ANTI-RETOUR DOUBLE  
30 1 450712 HYDRAULIC FITTING ADAPTEUR HYDRAULIQUE  
31 1 450272 6 F.NPT - 6 M.NP 6 F.NPT - 6 M.NP  
32 1 223194 LEFT GUARD GARDE GAUCHE  
33 1 223193 RIGHT GUARD GARDE DROIT  
34 4 500440 CARRIAGE BOLT GR5 3/8-16 X 3/4 Z BOULON À CARROSSERIE GR5 3/8-16 X 3/4 Z  
35 1 223305 TABLE COVER COUVERCLE  
17 4 210523 TABLE PLASTIC ROLLERS  19"7/16 ROULEAU NOIR 6" DIA X ( 19"7/16 )    



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

13 - DROP OFF / PANNEAU DE DÉCHARGEMENT

3

13

16

15

14

15

16

12

10

43

4

1

9

117
5

8

6
2

7

6



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

13 - DROP OFF / PANNEAU DE DÉCHARGEMENT

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM
 SUPPORT DU BRASARM SUPPORT22309311
 LIEN SUPÉRIEURTOP LINK22417512
 ÉCROU À EMBASE HEX GR2 1/2-13 ZHEX FLANGE NUT GR2 1/2-13 Z501024263
 BOULON À CARROSSERIE GR5 1/2-13 X 1 1/4 ZCARRIAGE BOLT GR5  1/2-13 X 1 1/4 Z50050184
 GOUPILLELINCHPIN32000715
 GOUPILLE D'ATTACHE 5/32 X 3 5/16HITCH PIN 5/32 X 3 5/1632003956
 GOUPILLE D'ATTACHE 04HITCH PIN 0432008227
 GRAISSEURGREASE FITTING32229948
 PARTIE FIXE DU BRASFIXED PART OF ARM22318319
 PARTIE AMOVIBLE DU BRASREMOVABLE PART OF ARM223184110
 PATTEOUTRIGGER223186-1211
 ARBRESHAFT485689112
 CAPUCHONCAP325107113
 ROULEAU CONIQUEROLLER325112114
 ROULEMENT  1654-ZBEARING 1654-Z303045215
 ANNEAU DE RETENUERETAINING RING320006216
 ROULEAU NOIR 6" DIA X ( 19"7/16 )   TABLE PLASTIC ROLLERS  19"7/16210523417



B

C

D

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 

DÉCALQUE ATTENTION DISTANCE 5 mètres

WARNING DECAL 16 FOOT40406011.1

 
DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406511.2

 DECALQUE CHANGEMENT D'HUILEOIL CHANGE STICKER40404011.3

 DECALQUE GRAISSAGELUBRICATION STICKER40400211.4

 

DÉCALQUE 590HS

590HS DECAL40436311.5

 

DÉCALQUE 590HS
590HS DECAL40436211.6

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416312.1

 
DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406512.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400243.1

 

DÉCALQUE DANGER MAIN
HAND DANGER DECAL40405613.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400224.1

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416314.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400245.1

 DECALQUE ATTENTION CHAINECHAIN WARNING DECAL40405816.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400236.2

 

DÉCALQUE ROTATION FILM PLASTIQUE

PLASTIC ROTATION DECAL40406217.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400227.2

 

DÉCALQUE DANGER 

DANGER DECAL40405517.3

 

DÉCALQUE DANGER 30 RPM MAX
DANGER MAX 30 RPM DECAL40406118.1

 DECALQUE VERIF, ECROUS DE ROUECHECK THE WHEEL NUTS STICKER404042-118.2

 

DÉCALQUE VOLTAGE BATTERIE
BATTERY VOLTAGE DECAL404097-118.3

 

DÉCALQUE ATT BRAS VS TABLE-TOURNANTE

WARNING TURNING TABLE ARM DECAL40703418.4

 DECALQUE OUVRIR COUPE PLASTIQUEOPEN PLASTIC CUTTER DECAL40416518.5

 

DÉCALQUE GARDER DISTANCE 

TABLE-TOURNANTE

KEEP DISTANCE DECAL40703328.6

 

DÉCALQUE APPLICATION ANDERSON
STICKER ANDERSON APP 40437018.7

 DECALQUEDECAL404036-118.8

 DECALQUE LIRE MANUELREAD THE MANUAL STICKER404057-118.9

 DECALQUE RESERVOIR D'HUILEREAD OIL TANK40439018.29

 DECALQUE GRAISSAGELUBRICATION STICKER40400259.1

 

DÉCALQUE DANGER 
DANGER DECAL40405519.2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

3.2

3.1

3.1

3.1

5.1

2.1



F

G

H

J

K

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 

DÉCALQUE ATTENTION DISTANCE 5 mètres
WARNING DECAL 16 FOOT40406011.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406511.2

 DECALQUE CHANGEMENT D'HUILEOIL CHANGE STICKER40404011.3

 DECALQUE GRAISSAGELUBRICATION STICKER40400211.4

 

DÉCALQUE 590HS
590HS DECAL40436311.5

 

DÉCALQUE 590HS

590HS DECAL40436211.6

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416312.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406512.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400243.1

 

DÉCALQUE DANGER MAIN

HAND DANGER DECAL40405613.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400224.1

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416314.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400245.1

 DECALQUE ATTENTION CHAINECHAIN WARNING DECAL40405816.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400236.2

 

DÉCALQUE ROTATION FILM PLASTIQUE

PLASTIC ROTATION DECAL40406217.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400227.2

 

DÉCALQUE DANGER 
DANGER DECAL40405517.3

 

DÉCALQUE DANGER 30 RPM MAX

DANGER MAX 30 RPM DECAL40406118.1

 DECALQUE VERIF, ECROUS DE ROUECHECK THE WHEEL NUTS STICKER404042-118.2

 

DÉCALQUE VOLTAGE BATTERIE

BATTERY VOLTAGE DECAL404097-118.3

 

DÉCALQUE ATT BRAS VS TABLE-TOURNANTE
WARNING TURNING TABLE ARM DECAL40703418.4

 DECALQUE OUVRIR COUPE PLASTIQUEOPEN PLASTIC CUTTER DECAL40416518.5

 

DÉCALQUE GARDER DISTANCE 

TABLE-TOURNANTE

KEEP DISTANCE DECAL40703328.6

 

DÉCALQUE APPLICATION ANDERSON

STICKER ANDERSON APP 40437018.7

 DECALQUEDECAL404036-118.8

 DECALQUE LIRE MANUELREAD THE MANUAL STICKER404057-118.9

 DECALQUE RESERVOIR D'HUILEREAD OIL TANK40439018.29

 DECALQUE GRAISSAGELUBRICATION STICKER40400259.1

 
DÉCALQUE DANGER 

DANGER DECAL40405519.2

AP

AP

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

9.1

9.1

9.1

9.2

8.3

1.2

8.5

8.6

7.3

8.4

8.7

8.1

8.2

7.1

8.8



DETAIL  AU

M

N

P

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 

DÉCALQUE ATTENTION DISTANCE 5 mètres

WARNING DECAL 16 FOOT40406011.1

 
DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406511.2

 DECALQUE CHANGEMENT D'HUILEOIL CHANGE STICKER40404011.3

 DECALQUE GRAISSAGELUBRICATION STICKER40400211.4

 

DÉCALQUE 590HS

590HS DECAL40436311.5

 

DÉCALQUE 590HS
590HS DECAL40436211.6

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416312.1

 
DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406512.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400243.1

 

DÉCALQUE DANGER MAIN
HAND DANGER DECAL40405613.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400224.1

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416314.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400245.1

 DECALQUE ATTENTION CHAINECHAIN WARNING DECAL40405816.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400236.2

 

DÉCALQUE ROTATION FILM PLASTIQUE

PLASTIC ROTATION DECAL40406217.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400227.2

 

DÉCALQUE DANGER 

DANGER DECAL40405517.3

 

DÉCALQUE DANGER 30 RPM MAX
DANGER MAX 30 RPM DECAL40406118.1

 DECALQUE VERIF, ECROUS DE ROUECHECK THE WHEEL NUTS STICKER404042-118.2

 

DÉCALQUE VOLTAGE BATTERIE
BATTERY VOLTAGE DECAL404097-118.3

 

DÉCALQUE ATT BRAS VS TABLE-TOURNANTE

WARNING TURNING TABLE ARM DECAL40703418.4

 DECALQUE OUVRIR COUPE PLASTIQUEOPEN PLASTIC CUTTER DECAL40416518.5

 

DÉCALQUE GARDER DISTANCE 

TABLE-TOURNANTE

KEEP DISTANCE DECAL40703328.6

 

DÉCALQUE APPLICATION ANDERSON
STICKER ANDERSON APP 40437018.7

 DECALQUEDECAL404036-118.8

 DECALQUE LIRE MANUELREAD THE MANUAL STICKER404057-118.9

 DECALQUE RESERVOIR D'HUILEREAD OIL TANK40439018.29

 DECALQUE GRAISSAGELUBRICATION STICKER40400259.1

 

DÉCALQUE DANGER 
DANGER DECAL40405519.2

AT

AU

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

1.2

1.6

1.1

8.6

8.9

8.29



R

T

U

V

W

Y

AR

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

6.2 6.1

5.1

5.1

1.4 2.2

7.2



AB

AC

AD

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

3.1

1.3

1.5



AG

AH

AJ

AK

NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 
DÉCALQUE ATTENTION DISTANCE 5 mètres

WARNING DECAL 16 FOOT40406011.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406511.2

 DECALQUE CHANGEMENT D'HUILEOIL CHANGE STICKER40404011.3

 DECALQUE GRAISSAGELUBRICATION STICKER40400211.4

 

DÉCALQUE 590HS
590HS DECAL40436311.5

 

DÉCALQUE 590HS

590HS DECAL40436211.6

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416312.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA 

ROUTE

WARNING LOCK ON ROAD40406512.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400243.1

 

DÉCALQUE DANGER MAIN

HAND DANGER DECAL40405613.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400224.1

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416314.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400245.1

 DECALQUE ATTENTION CHAINECHAIN WARNING DECAL40405816.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400236.2

 

DÉCALQUE ROTATION FILM PLASTIQUE
PLASTIC ROTATION DECAL40406217.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400227.2

 

DÉCALQUE DANGER 
DANGER DECAL40405517.3

 

DÉCALQUE DANGER 30 RPM MAX

DANGER MAX 30 RPM DECAL40406118.1

 DECALQUE VERIF, ECROUS DE ROUECHECK THE WHEEL NUTS STICKER404042-118.2

 

DÉCALQUE VOLTAGE BATTERIE

BATTERY VOLTAGE DECAL404097-118.3

 

DÉCALQUE ATT BRAS VS TABLE-TOURNANTE

WARNING TURNING TABLE ARM DECAL40703418.4

 DECALQUE OUVRIR COUPE PLASTIQUEOPEN PLASTIC CUTTER DECAL40416518.5

 

DÉCALQUE GARDER DISTANCE 

TABLE-TOURNANTE

KEEP DISTANCE DECAL40703328.6

 

DÉCALQUE APPLICATION ANDERSON

STICKER ANDERSON APP 40437018.7

 DECALQUEDECAL404036-118.8

 DECALQUE LIRE MANUELREAD THE MANUAL STICKER404057-118.9

 DECALQUE RESERVOIR D'HUILEREAD OIL TANK40439018.29

 DECALQUE GRAISSAGELUBRICATION STICKER40400259.1

 

DÉCALQUE DANGER 

DANGER DECAL40405519.2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

4.1

4.2

4.1

6.2

6.2

6.2



AL

AM

AN

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES

7.1

7.2

7.3



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 

DÉCALQUE ATTENTION DISTANCE 5 mètres
WARNING DECAL 16 FOOT40406011.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA ROUTE

WARNING LOCK ON ROAD40406511.2

 DECALQUE CHANGEMENT D'HUILEOIL CHANGE STICKER40404011.3

 DECALQUE GRAISSAGELUBRICATION STICKER40400211.4

 
DÉCALQUE 590HS

590HS DECAL40436311.5

 

DÉCALQUE 590HS
590HS DECAL40436211.6

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416312.1

 

DÉCALQUE ATTENTION VERROUILLER SUR LA ROUTE
WARNING LOCK ON ROAD40406512.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400243.1

 

DÉCALQUE DANGER MAIN
HAND DANGER DECAL40405613.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400224.1

 DECALQUE ATTENTION METTRE BEQUILLEBE CAREFUL PUT SAFETY KICKSTAND STICKER40416314.2

 DECALQUE GRAISSAGELUBRICATION STICKER40400245.1

 DECALQUE ATTENTION CHAINECHAIN WARNING DECAL40405816.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400236.2

 

DÉCALQUE ROTATION FILM PLASTIQUE

PLASTIC ROTATION DECAL40406217.1

 DECALQUE GRAISSAGELUBRICATION STICKER40400227.2

 

DÉCALQUE DANGER 

DANGER DECAL40405517.3

 

DÉCALQUE DANGER 30 RPM MAX
DANGER MAX 30 RPM DECAL40406118.1

 DECALQUE VERIF, ECROUS DE ROUECHECK THE WHEEL NUTS STICKER404042-118.2

 

DÉCALQUE VOLTAGE BATTERIE

BATTERY VOLTAGE DECAL404097-118.3

 

DÉCALQUE ATT BRAS VS TABLE-TOURNANTE
WARNING TURNING TABLE ARM DECAL40703418.4

 DECALQUE OUVRIR COUPE PLASTIQUEOPEN PLASTIC CUTTER DECAL40416518.5

 

DÉCALQUE GARDER DISTANCE TABLE-TOURNANTE
KEEP DISTANCE DECAL40703328.6

 

DÉCALQUE APPLICATION ANDERSON

STICKER ANDERSON APP 40437018.7

 DECALQUEDECAL404036-118.8

 DECALQUE LIRE MANUELREAD THE MANUAL STICKER404057-118.9

 DECALQUE RESERVOIR D'HUILEREAD OIL TANK40439018.29

 DECALQUE GRAISSAGELUBRICATION STICKER40400259.1

 

DÉCALQUE DANGER 

DANGER DECAL40405519.2

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

14 - DECALS / DÉCALQUES



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

15- 590HS HYDRAULIC DIAGRAM / DIAGRAMME HYDRAULIQUE 590HS

COUPE PLASTIQUE

PLASTIC CUT AND HOLD

TABLE PIVOTANTE

ROTARY TABLE MOTOR

TABLE BASCULANTE

DUMPING TABLE

BRAS DE CHARGEMENT

LOADING ARM

DÉCHARGEMENT

DROP-OFF

09-53B

09-05

09-03B

09-45

055-BOY-068

055-BOY-067

055-BOY-065

055-BOY-002

055-BOY-037

055-BOY-063

055-BOY-008A

09-10

09-32

09-50

055-BOY-009B

055-BOY-008B

055-BOY-064

055-BOY-062

055-BOY-061

055-BOY-060

055-BOY-054

09-02B

5405-6-4

3169-4

055-BOY-009A

055-BOY-066

055-BOY-071

055-BOY-072



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 BOYAU #09-02BHOSE #09-02B223150-111

 BOYAU #09-03BHOSE #09-03B223152-112

 BOYAU #09-05HOSE #09-0522315313

 BOYAU #09-10HOSE #09-10223156-114

 BOYAU #09-32HOSE #09-3222313215

 BOYAU #09-45HOSE #09-45223178-116

 BOYAU #09-50HOSE #09-5022315717

 BOYAU #09-53BHOSE #09-53B223175-118

 BOYAU #09-103BHOSE #09-103B22321929

 BOYAU #09-104HOSE #09-104223220110

 BOYAU #09-105HOSE #09-105223264111

 BOYAU #055-BOY-002HOSE #055-BOY-002055-BOY-002112

 BOYAU #055-BOY-008AHOSE #055-BOY-008A055-BOY-008A113

 BOYAU #055-BOY-008BHOSE #055-BOY-008B055-BOY-008B114

 BOYAU #055-BOY-009AHOSE #055-BOY-009A055-BOY-009A115

 BOYAU #055-BOY-009B HOSE #055-BOY-009B 055-BOY-009B 116

 BOYAU #055-BOY-037HOSE #055-BOY-037055-BOY-037117

 BOYAU #055-BOY-054HOSE #055-BOY-054055-BOY-054118

 BOYAU #055-BOY-060HOSE #055-BOY-060055-BOY-060119

 BOYAU #055-BOY-061HOSE #055-BOY-061055-BOY-061120

 BOYAU #055-BOY-062HOSE #055-BOY-062055-BOY-062121

 BOYAU #055-BOY-063HOSE #055-BOY-063055-BOY-063122

 BOYAU #055-BOY-064HOSE #055-BOY-064055-BOY-064123

 BOYAU #055-BOY-065HOSE #055-BOY-065055-BOY-065124

 BOYAU #055-BOY-066HOSE #055-BOY-066055-BOY-066125

 BOYAU #055-BOY-067HOSE #055-BOY-067055-BOY-067126

 BOYAU #055-BOY-068HOSE #055-BOY-068055-BOY-068127

 BOYAU #055-BOY-071HOSE #055-BOY-071055-BOY-071128

 BOYAU #055-BOY-072HOSE #055-BOY-072055-BOY-072129

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

15- 590HS HYDRAULIC DIAGRAM / DIAGRAMME HYDRAULIQUE 590HS



NOTEDESCRIPTION FRANCAISEENGLISH DESCRIPTIONPART/PIECEQTITEM

 BOYAU #09-103BHOSE #09-103B22321929

 BOYAU #09-104HOSE #09-104223220110

 BOYAU #09-105HOSE #09-105223264111

 BOYAU #055-BOY-008AHOSE #055-BOY-008A055-BOY-008A113

 BOYAU #055-BOY-009AHOSE #055-BOY-009A055-BOY-009A115

Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

15 - 590HS HYDRAULIC DIAGRAM / DIAGRAMME HYDRAULIQUE 590HS

STRETCHER ARM

BRAS DU TENSIONNEUR

TO DUMPING TABLE CYLINDER

VERS CYLINDRE TABLE BASCULANTE

09-103B

09-105

055-BOY-008A

055-BOY-009A

SECOND STRETCHER HYDRAULIC DIAGRAM

DIAGRAMME POUR 2ième TENSIONNEUR

09-104

09-103B



Anderson Group, 5125 de la Plaisance Chesterville (Québec) G0P 1J0        Email : service@grpanderson.com

16 - ELECTRIC DIAGRAM / DIAGRAMME ÉLECTRIQUE

315060-1

3
1

5
0

6
0

315237

315237-1

315225-1

315244

315238

315249

3
1

5
1

8
0

-
1

3
1

5
2

3
6

315183

315243

315273 240142

+

-

3
1

5
2

3
9

Dumping table sensor

Capteur table basculante

315056

Dumping sensor

Capteur décharg.

315056

1ST stretcher sensor

Capteur 1er tensionneur

315056

2ND stretcher sensor (opt)

Capteur 2è tensionneur (opt)

315056

12V

315060-1

Loading arm

Bras de chargement

315056

38 7

28

34

6392

4

5

25

9

35

15

36

10

16

30

18

17

26

27

12

13

14

31
32

8

37

19

22

21

24

23

Lock valve cut and hold

Valve blocage coupe plast.

465045

Valve

Valve

465023

Security hyd. valve

Valve security hyd.

466931

Screen

Écran

55-ELC-AC

Emergency stop box

Boîtier arrêt urgence

315236

Press. switch 400 psi

Interr. press. 400psi

466934

Hyd. motor sensor

Capteur moteur hyd.

900655

Computer

Ordinateur

315089-1

Relay

Relais

900606

Work light

Lumière de travail

319798

Loading arm loack vavle

Valve blocage bras chargement

465948

Press. switch 400 psi

Interrupteur press. 400psi

466934

Press. switch 200 psi

Interr. press. 200psi

450575

Press. switch 900 psi

Interr. press. 900psi

466932

Activation button (opt)

Bouton d'activation (opt)

11

29

Computer kit

Kit d'ordinateur

315242



 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

 

ANDERSON GROUP

5125 de la Plaisance
Chesterville (Québec)

CANADA G0P 1J0

Email : service@grpanderson.com
Tel. : 1-819-382-2952
Fax. : 1-819-382-2218

www.grpanderson.com
 

 


	590HS-LP-2020-ANG-FR.pdf
	LIVRE DE PIECES 590HS-BILLINGUE
	55-590HS-CHASSIS-BILLINGUE
	55-590HS-MAIN ET EXTENSION POLE-BILLINGUE
	55-590HS-ESSIEUX-BILLINGUE
	55-590HS-TENSIONNEUR ET BRAS-TENS-BILLINGUE
	55-590HS-SUPPORT-2E-TENSIONNEUR-BILLINGUE
	55-590HS-TABLE-BASCULANTE-BILLINGUE
	55-590HS-GARDE-BILLINGUE
	55-590HS-TABLE-PIVOTANTE-BILLINGUE
	55-590HS-BRAS DE CHARGEMENT-BILLINGUE
	55-590HS-LUMIÈRE DE ROUTE-BILLINGUE
	55-590HS-PANNEAU-DE-DECHARGEMENT-BILLINGUE
	55-590HS-DECALQUES-BILLINGUE
	55-590HS-DIAGRAMME-HYDRAULIQUE-BILLINGUE
	55-590HS-DIAGRAMME ELECTRIQUE-BILLINGUE




